
 

TAMIL NADU POLLUTION CONTROL BOARD 

 

 

 

 

 

 

Action Plan on Rejuvenation of 

River Thirumanimutharu         

Salem to Papparapatti Stretch 

(Priority-I)  



2 

 

CONTENTS 
 

SI. NO. DESCRIPTION PAGE NO. 

1.0 Introduction 3 

2.0 Introduction about the River Thirumanimutharu 6 

3.0 Sources of Pollution in the River Stretch 7 

4.0 District/Area wise details of industries 11 

4.1 Details of industries in Salem Corporation and surrounding 
area 

11 

4.2 Details of industries generating trade effluent located in the 
Taluks where the River passes 

11 

5.0 Inspection team Members 11 

6.0 Details of sample collection from industries 12 

7.0 River water/drain/Ground water samples collected details 
[...]

mg/l 
MPN/ 
100ml 

mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l  

1 1796 

Anaimedu - STP 

(Up Stream) Nil 

17 X 10
3
 

 

30 <0.0015 <0.0015 
<0.015 <0.0008 <0.006 <0.1 0.149 <0.05 Not complied 

2 1797 
Bose Maidanam 

Nil 170x10 
9
 

143 1.391 0.291 <0.015 <0.0008 
0.228 

<0.1 
0.269 

<0.05 
Not complied 

3 1798 
Sreeman Theatre 

Nil 220x10 
11

 
245 0.079 0.112 <0.015 <0.0008 

0.277 
<0.1 

0.167 
<0.05 

Not complied 

4 1799 
Rettai Kili Rice Mill 

Nil 220x10 
11

 
220 <0.0015 <0.0015 <0.015 <0.0008 

<0.006 
<0.1 

0.093 
<0.05 

Not complied 

5 1800 
Siddar Kovil Road 

Nil 84x10 
11

 
245 0.739 0.108 <0.015 <0.0008 

0.199 
<0.1 

0.139 
<0.05 

Not complied 

6 1801 

Near Fed - ex Courier 

Building Road Nil 94x10 
9
 

170 0.09 0.012 <0.015 <0.0008 
0.121 

<0.1 
0.074 

<0.05 
Not complied 

7 1802 
Butterfly Flyover Down 

Nil 170x10 
6
 

117 1.05 0.102 <0.015 <0.0008 
0.318 

<0.1 
0.084 

<0.05 
Not complied 

8 1803 

Papparapatti 

Down Stream 0.9 63x10 3 
19.2 0.033 0.099 <0.015 <0.0008 

002 
<0.1 

0.065 <0.05 Not complied 

9 1804 
Uthama solapuram 

NIL 33x10 
4
 

75 0.072 0.079 <0.015 
<0.0008 0.092 <0.1 0.279 <0.05 Not complied 

10 1805 
Mathiayampatti Padithurai 

6.9 27 
10.2 <0.0015 <0.0015 <0.015 

<0.0008 0.032 <0.1 0.019 <0.05 Not complied 

Water quality criteria (WQC) limit for Bathing 
≥ 5 

mg/l 
≤ 500 MPN/100 ml ≤ 3 mg/l - - - - - - - - - 



19 

 

9.0. Ground water samples collected details along the River stretch: 

 

Sl. 
No. 

Point of collection GPS coordinates Date of sample 
collection 

1 

Ramaiye, Anaimedu, G.S.T 

Office (Opposite)(Open 

Well) 

11°39'43.8"N 78°10'01.0"E 05/01/2019 

2 
C.Duraisamy, Nethimedu 

Salem. (Bore Well) 
11°38'52.8"N 78°08'01.2"E 05/01/2019 

3 

Manickam, Neikaranpatti 

(Iyar Kadu) Salem (Open 

Well) 

11°36'44.4"N 78°06'24.0"E 05/01/2019 

 

 



20 

 

10.0 Status of water quality of ground water in the study area 

Ground water samples were collected at three locations (i.e. Anaimedu GST Office opposite, Nethimedu&Neikaranpatti, Iyyarkadu) 

by the Inspection team.  Ground water sample collected from afore-said location was analysed in TNPCB laboratory. Water Quality 

Monitoring Results of ground water sample collected by the Inspection team is given in the table below.   

Sl. No. Sample No. 
Point of Collection 

 

SO4 F 
O&G 

 
Cu 

 
Zn 

 
Pb 

 
Cd 

 
Ni Mn Fe T.Cr 

Status of compliance 
with respect to  WQC 

limit 
 

mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l  

1 1810 
Ramaiye Anaimedu GST Office 

Opposite (Open well) 
61 0.898 < 1 <0.0015 <0.0015 <0.015 <0.0008 0.380 1.303 0.06 <0.05 

Nickel & Maganese  not 
Complied 

 

2 1811 
C.Duraisamy, Nethiumedu, 

Salem (Bore well) 
158 0.322 < 1 <0.0015 <0.0015 <0.015 <0.0008 0.34 <0.1 0.07 <0.05 Nickel not complied 

3 1812 
Manickam, Naikaranpatti Iyar 

Kadu, Salem (Open well) 
281 0.898 < 1 <0.0015 <0.0015 <0.015 <0.0008 0.57 <0.1 0.012 <0.05 

Nickel  & sulphate  not 
complied 

IS10500-2012 Drinking water specifications-Acceptable 
limit (in mg/l) 

 
200 1.0 0.5 * 0.05 5 0.01 0.003 0.02 0.1 0.3 0.05 Complied 

 
Note:  

Generally in case of ground water samples, concentration less than or equal to <1 mg/I is indicated as BDL by CPCB laboratories. But as per BIS Drinking water specifications, 

mineral oil content at 67 GW sampling points exceed the limit of 0.5 mg/l. 



21 

 

11.0 Assessment of Compliance of the effluents/sewage discharge 

norms by the industries in the study area 

Report of Analysis (ROA) is enclosed vide Annexure- II 

 

12.0 Status of industry wise consent validity, wastewater generation 

and final mode of disposal: 

Industry details are enclosed vide Annexure-I 

I. Action Taken against the Erring Textile units: 

The District Co-ordination Committee carries out surprising inspection in Salem 

Corporation area and issues directions for power supply disconnection, if any violation 

of the consented unit/illegal unit. The details of the action taken is submitted vide 

Annexure-III. 

No of units dismantled     –  277 Nos. 

No of unauthorized units EB disconnected  –   71 Nos. 

No of consented units EB Disconnected  --  28 Nos. 

 

13.0 Operation status of ETPs and STPs 

The unit of M/s. Arthanari Loom Centre Textile Pvt Ltd, Erumapalyam Village, 

Salem Town, Salem District has installed Effluent Treatment Plant, RO and RMS for the 

treatment and disposal of trade effluent quantity of 2 MLD. The unit operates and 

maintains the ETP and achieves ZLD. All the bleaching and dyeing units have provided 

Zero Liquid Discharge system. 

The unit of M/s. Steel Authority of India, Maramangalathupatti Village, Salem 

West Taluk, Salem District has installed Effluent Treatment Plant, RO and RMS for the 

treatment and disposal of trade effluent quantity of 6.1 MLD. The unit operates and 

maintains the ETP and achieves ZLD. The unit has also installed STP for the treatment 

of Sewage generated from their industries and township and the treated sewage is 

being utilized for on land for irrigation. 

The unit of M/s. The Salem District Co-op Milk Producer Society, Thalavaipatti 

Village, Salem West Taluk, Salem District has installed Effluent Treatment Plant for the 

treatment and disposal of trade effluent quantity of 580 KLD. The unit operates and 

maintains the ETP and utilizes the treated trade effluent for on land for irrigation. 

 
 
 



22 

 Regarding total sewage generation in the city and execution of phase 1 & 

phase 2 

Salem Municipal Corporation has planned to control the sewage pollution in two 

phases. Under the phase one four STPs were constructed having total capacity of 

98 MLD and the total length of the completed UGD system was 320.89 Km out of 

421.67 Km.The area covered under the phase I and STP locations is shown in the 

below map. 

 

 

 

 

 

Commissioning of STPs are completed four years before itself, but same are not 

brought into operation because connectivity of the sewer system is not completed yet. 

So the sewage is not taken to the STP for treatment.  

 

S. No. Name of the S.T.P Quantity  

1 Vellakuttai STP 13 MLD 

2 Anaimedu STP 6 MLD 

3 Vandipettai STP 44 MLD  

4 Mankuttai STP 35 MLD 

1 

2 

3 

4 



23 

 

 Any treated sewage is discharged into River Stretch if so latitude and 

longitude details. 

 

Sl. 
No. 

Details GPS coordinates Design Capacity 
and present 

inflow 

1 M/s. Vellakuttai Sewage 

Treatment Plant 11°39'09.8"N 78°10'13.9"E 

13 MLD/ At present 

1.5 to 2 MLD is 

being treated. 

2 Treated Sewage from the 

above STP confluence 

with River 

Thirumanimutharu 

11°39'4.60"N 78° 9'27.90"E Nil 

 

 
 

Map showing the location of Vellakuttai STP and confluence of treated sewage in 

to the River Thirumanimutharu. 

This STP is in partial operation. The STP is constructed for 13 MLD capacity, but at 

present it receives only 1.5 – 2 MLD for treatment. The treatment of sewage is based 

on modified activated sludge process (MASP). The STP consists of receiving well, 

removal system (coarse screen, fine screen & grit), aeration tank, secondary clarifier & 

chlorination tank. The consent was obtained till 31.03.2016 and further applied for 

renewal. 

An open drain carrying the untreated sewage is flowing through this STP, in which 

the treated sewage is discharged into drain. 

 



24 

 

 

   

 

The sample was collected during the monitoring to confirm the quality of treated 

domestic wastewater. From the analysis result it is evident that the treated domestic 

waste water meeting the prescribed discharge norms.  

 

Report of Analysis of Treated Domestic Waste Water 

Sl. 
No. 

Parameters Unit STP Outlet 

01. pH at 25°C Number 7.70 

02. TSS at 103°C – at 105°C mg/l 8 

03. BOD (at 27°C for 3 days) mg/l 2.4 

04. COD mg/l 16 

05. Ammonical Nitrogen as NH3-N mg/l 3.36 

06. Total Nitrogen mg/l 0.816 

07. Fecal Coliform MPN/ 100ML 32 

 

 



25 

b. Anaimedu STP: 

The STP is constructed for 6 MLD capacity. The treatment of sewage is based on 

MBBR technology. The STP consists of receiving well, removal system (coarse screen, 

fine screen & grit), grass reactor, MBBR/FAB tank, lamella & chlorination tank. The 

consent to establish was expired and yet to obtain consents to operate. This STP is 

constructed in the bank of river Thirumanimuthar, where the check dam has been 

made.  

 

   

 

c. Vandipettai STP: 

The STP is constructed for 44 MLD capacity. The STP is under construction. The 

treatment of sewage is based on FAB technology. The STP consists of receiving well, 

removal system (coarse screen, fine screen & grit, FAB tank, lamella clarifier & 

chlorination tank). The consents to establish was expired and yet to obtain consent to 

operate.   

River 

STP 



26 

 

 

 

d. Mankuttai STP: 

The STP is constructed for 35 MLD capacity. The STP is not in operation. The 

treatment of sewage is based on FAB technology. The STP consists of receiving well, 

removal system (coarse screen, fine screen, & grit, FAB tank, secondary clarifier & 

chlorination tank). The consent to operate was obtained and which is valid till March 31, 

2019.An open drain carrying the untreated sewage is flowing through this STP. 

 

 

    

 

 



27 

 

Details on Consent / Authorization issued by the Board for the establishment of 

the STP / Solid waste facility 

a. Sewage Treatment Plant. 

Sl. 
No 

Name and 
address  

of the STP 

Total 
Sewage 

generation 
in MLD 

Disposal (land  
River sea or  
any other) 

Status  
Operational/Non-

Operational 
Under 

Construction 

STP 
present 
inflow 

Consent  
Status 

1 M/s. 
Mankuttai 
Sewage 
Treatment 
Plant, 
Salem 
Corporation 
Fort,  Salem . 

35 River 
Thirumanimuthuaru 

Not in operation 

- 

RCO 
Issued  
Valid upto 
on 
31.03.2019 

2 M/s. 
Vandipettai 
Sewage 
Treatment 
Plant, S.F. 
No. 45, 
Shevapet, 
Salem. 
 

44 River 
Thirumanimuthuaru 

Under 
Construction 

- 

CTE-Valid 
upto on 
25.08.2013 

3 M/s. 
Vellakuttai 
Sewage 
Treatment 
Plant, Salem 
Corporation 
Ammapettai 
,Salem. 

13 River 
Thirumanimuthuaru 

Under operation 

2.0 
MLD 

CTO 
Issued  
Valid upto 
on 
31.03.2016 

4 M/s. 
Anaimedu 
Sewage 
Treatment 
Plant 
S.F.No.102-1-
4 
Hasthampatti 
Zone-II 
Salem. 

6 River 
Thirumanimuthuaru 

Under 
Construction 

- 

CTE-Valid 
upto on 
25.08.2013 

 

 

 

 

 

 



28 

 

Sl. 
No 

Name and 
address  

of the STP 

Disposal (land  
River sea or  
any other) 

Status  
Operational/N

on-
Operational 

Under 
Construction 

STP 
present 
inflow 

Remarks 

1 M/s. Mankuttai 
Sewage 
Treatment Plant, 

River 
Thirumanimuthuaru 

Under operable 
conditions 

- Yet to complete 
the UGSS so as 
to connect the 
same to STP 

2 M/s. Vandipettai 
Sewage 
Treatment Plant 

River 
Thirumanimuthuaru 

Under 
Construction 

- CTE-Valid 
upto on 
25.08.2013 

3 M/s. Vellakuttai 
Sewage 
Treatment Plant,  

River 
Thirumanimuthuaru 

Under 
operation 

2.0 
MLD 

Yet to complete 
the UGSS so as 
to connect the 
same to STP. 
Sewage from 
partially 
completed UGSS 
is being treated in 
the STP. 

4 M/s. Anaimedu 
Sewage 
Treatment Plant 

River 
Thirumanimuthuaru 

Under 
Construction 

- CTE-Valid 
upto on 
25.08.2013 

 

b. Solid Waste Management 

Salem City Integrated Waste Management Co PVT LTD located at S.F.No. 6/2, 

Chettichavadi Village, Salem Taluk, Salem District has obtained consent to operate for 

Collection, Segregation, Treatment and Disposal of Municipal Solid Waste – 350 MTPD 

vide Procs. No. T7/TNPCB/F.36307/SLM/RL/W&A/2013, Dt. 22.08.2013. with validity 

upto 31.03.2014. Salem Corporation has proposed to install approx 15 decentralized 

micro composting units across city to manage the Solid Waste generated. 

       

 



29 

 

 

14.0 Status of installation and operation status of Online Continuous 

Effluent Monitoring Systems (OCEMS) 

 

Name and Address of the Unit Flow meter 

Arthanari Loom Centre (Textile) Pvt. Ltd. 

5/127, Erumapalayam Main Road, 

Erumapalayam, Salem-636015.                

 

 

ETP-I 

1) Collection Tank – 1 

2) RO Permeate - 1 

3) MEE Feed - 1 

4) MEE Condensate-1  

5) SEP Feed  

ETP-II 

6) Collection Tank 2 

7)  RO Permeate –2   

8)  MEE Feed – 2 

9)  MEE  Condensate–2  

10)  ATFD Feed 

 

15.0 Findings on the compliance of the Effluent /Sewage discharge 

norms by the industries. 

The Report of analysis of the treated trade effluent samples collected from the 

M/s. The Salem District Co op Milk Producer Society Thalavaipatty Village, Salem West 

Taluk, Salem District reveals that the unit achieves the standards prescribed by the 

Board. 

The Report of analysis of the treated sewage samples collected from the M/s. 

Steel Authority of India, Maaramangalathupatty Village, Salem West Taluk, Salem 

District reveals that the unit achieves the standards prescribed by the Board. 

The Report of analysis of the treated sewage samples collected from the M/s. 

Vellakuttai Sewage Treatment Plant, Ammapet Village, Salem Taluk, Salem District 

reveals that the unit achieves the standards prescribed by the Board. 

There is no discharge of effluent into the River Thirumanimutharu. However, 

stringent action is being taken against the authorized and unauthorized units discharge 

of untreated textile, dyeing effluent into the Municipal Drain or Odai which confluences 

with the River Thirumanimutharu. 



30 

 

 

16.0 General observations and recommendations of the inspection 

team 

It is recommended that the Salem City Corporation shall complete the 

establishment of the under-ground sewerage scheme within the time frame as furnished 

in the Action plan and shall ensure that the entire sewage generated from the 

corporation area is treated in the STPs. 

 

17.0 Recommendations- Action plan for the River stretch 

Proposed Short Term and Long Term Action Plan for Rejuvenation of River 

Thirumanimutharu: 

Sl. 
No. 

Description of 
Source 

Action Plan for Rejuvenation 
of River Thirumanimutharu  

Organisation/ 
Agency 
Responsible 
for Execution 
of the Action 
Plan 

Time Target 

1 Industrial 

Pollution Control 

No industrial discharge TNPCB - 

2 Sewage 

Treatment and 

Disposal plan  

 Salem Corporation 

• No. of sewage outfall 

identified: 8 Nos. 

• Population: 913188 

• Qty of Sewage generated: 

100.03 MLD 

• Status of UGSS: Under 

Construction 

• Status of STP: Presently the 

Salem Corporation has 

provided 4 Nos of STPs.  

• Plan of Action: 

• To treat the waste water, the 

implementation of Under 

Ground Sewerage scheme 

work was taken up and is 

Municipal 

Administration 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



31 

 

under implementation at an 

estimated cost of Rs.149.39 

crore with 4 nos. of STPs 

with a total capacity of 98.00 

MLD and it will be completed 

by December 2019(Except 

Package-2). 

• Package-2 work will be 

completed on December 

2020. 

• As on date, out of 40000 

connections, 2530 no. of 

Houses service connections 

were effected and the 

remaining connections will be 

effected before December 

2019. 

• After the completion of this 

scheme work, Outfalls in the 

River Thirumanimutharu will 

be stopped permanently. 

Dec-2019 

 

 

 

 

 

 

Dec-2020 

 

 

 

 

Dec-2019 

   Papparapatti Village 

Panchayat 

• No. of sewage outfall 

identified: Nil 

• Population: 9020 

• Qty of Sewage generated: 

0.72 MLD 

• Status of UGSS: Not 

Provided 

• Status of STP: Not provided  

• Present Mode of Disposal: 

• Some of the households 

having individual toilets & 

soak pits.  

Rural 

Development & 

Panchayat Raj 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



32 

 

• Plan of Action: 

       Now for the remaining 

households individual & 

community soak pits are 

proposed under MGNREGS 

2019-2020, 2020-2021. 

        After construction of soak 